
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Commonwealth of Massachusetts
Department of Environmental Protection

Division of Watershed Permitting
APRIL 2004

Guidelines for the Design, Construction, Operation,
and Maintenance of Small Wastewater Treatment

Facilities with Land Disposal



Final                                                                                                                       April 2004 2

TABLE OF CONTENTS  
 
           PAGE 

LIST OF TABLES & FIGURES             3  
INTRODUCTION                                                                                            4  
ACKNOWLEDGEMENTS           6  

I LAWS AND REGULATIONS          7 
[...]
3. Sedlak, Richard. Phosphorus and Nitrogen Removal from Municipal Wastewater, 
Principles and Practice, Second Edition.1991. Lewis Publishers, New York. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

Final                                                                                                                     April 2004 82                                            
 

 
H. FILTRATION 
 
There are three main filtration treatment technologies in the market.  They are sand 
filtration, cloth filtration and microfiltration.  Cloth filtration and microfiltration are both 
proprietary methods and it is up to the manufacturer to properly size the units for the 
design of the WWTF.  Below is sampling of what should be looked for when reviewing 
the designs: 
 

1. SAND FILTRATION – Sand Filtration consists of upflow or downflow sand 
filters.  The filters consist of sand media overlying air scour and backwash 
lines.  Units also contain a clear well of treated effluent to backwash the filters 
and a method to pump or flow the backwash water back to the headworks.  
Sand filters shall have dual units so that as one unit is backwashing, the other 
unit shall be able to handle the flows.  Design should not exceed a loading rate 
of 5-gpd/square foot at peak flow.  Backwashes shall be on timers and be float 
activated if the filter gets clogged before its allotted backwash occurs.  The 
clear well shall contain at least enough water for a complete backwash and 
shall have a permissive float that will not allow a backwash to occur unless 
there is enough water.  Automatic backwash filters, where the filter is 
backwashed continuously, can also be used.  In this system, the filter is 
divided into cells, and each cell is individually backwashed by the traveling 
bridge, which continuously moves over the length of the filter and positions 
itself over the cell that is to be cleaned.   This method of backwashing does 
not require the entire filter to be taken out of service for cleaning, reduces the 
headloss through the filter, and reduces the washwater flowrate which in turn 
will eliminate the need for a washwater collection and equalization basin. 

 
2. CLOTH FILTRATION – Cloth filtration consists of cloth discs.  The discs 

have the ability to spray off particulate matter and backwash.  The spray water 
should be disinfected prior to spraying on the media. 

 
3. MICROFILTRATION – Microfiltration is composed of small microfilter 

membranes with small pores where wastewater filters through. The 
membranes must be located in a continuously aerated tank, backwashed 
hourly and have periodic cleaning in a soak tank every one to four months.  
Studies have shown that the use of membranes works best when there is grit 
removal at the headworks and Sludge Retention Times of 25 days or more in 
the aeration system.  Having an SRT less than 25 days causes more fouling 
and the need for more membranes to account for the increase in maintenance 
and reduced efficiency of the membranes.  Membrane technology should 
always be overdesigned to account for one or more systems being cleaned and 
backwashed.  

 
 

 



 

Final                                                                                                                     April 2004 83                                            
 

I. OTHER ADVANCED TREATMENT PROCESSES 

SEQUENCING BATCH REACTORS 

The Sequencing Batch Reactor (SBR) is a suspended growth biological treatment system.  As 
opposed to a conventional activated sludge system where aeration and clarification are carried 
out simultaneously in separate tanks, in an SBR system the processes are carried out 
sequentially in the same tank.     

In the SBR, there are five steps that are performed in sequence:  
 

♦ Fill – mixing and/or aeration occur as necessary for biological oxidation 
♦ React – mixing and/or aeration occur as necessary for biological oxidation 
♦ Settle – mixing and aeration terminated.  Biomass settles 
♦ Decant – Treated effluent removed 
♦ Idle – Reactor ready to be placed back in service to receive effluent 
 

Completion of all of these steps is referred to as a cycle.  The cycle times can vary but 
generally there are 4 to 6 cycles per tank per day.  Additionally, the times of each step 
within a cycle can be varied depending on the treatment objective.  Solids’ wasting is 
typically done at the end of the settle period.  Following the decant period, the liquid and 
biomass remaining in the reactor constitutes the biomass recycle for the next cycle.  
Therefore, a return activated sludge system (RAS) is not needed. 
 
Because wastewater is only fed during the fill step, a minimum of two reactors is 
necessary for continuous operation.  When one reactor is filling, the other is completing 
the other steps in the cycle.  SBR systems will also require an effluent equalization tank 
of sufficient size to maintain a constant flow to downstream units, since treated 
wastewater is withdrawn only during the decant step.  (Note: There are several 
proprietary designs that allow for the continuous addition of influent, including settling 
and decant.  This would permit the operation in a single-tank mode if one reactor were 
taken off-line.  If proposed, please review tank sizing, influent piping and baffle 
arrangements, and effluent decanter location to minimize short-circuiting during monthly 
maximum flow conditions.)  
 
The SBR process offers a great deal of flexibility to vary the environmental conditions 
within the reactor to yield particular results.  If the fill and react periods are aerobic 
throughout, then only carbon oxidation and nitrification will occur. On the other hand, 
denitrification will result if the air is cycled on and off during portions of the fill and react 
steps, thereby creating anoxic conditions.   
 
In terms of design criteria, an SBR shares many of the same principles as an activated 
sludge system.  It should be noted, however, that only a portion of each cycle is devoted 
to biological reaction, namely the fill and react cycles.  Depending on such factors as 
wastewater characteristics, effluent requirements, and sludge production rates, the active 
reaction time is 40-60% of the total cycle time. An SBR and an activated sludge system 
will yield a similar overall process performance if the solids retention time (SRT) for the 



 

Final                                                                                                                     April 2004 84                                            
 

two systems is comparable.  To do this, and insure that the SBR has sufficient volume to 
adequately treat the wastewater, one must account for the portion of the cycle not devoted 
to biological reaction.  Remember that an SBR includes volume for both reaction and 
settling. This can be illustrated using the following example for nitrification: 
 
SRT = solids retention time (varies, but assume 11 days for a nitrifying system at 10 
degrees C) 
BODr = BOD removed in lbs/day  
Y = net yield coefficient in lbs/lbs BODr  (typical range of 0.6-1.2 [M&E-3rd Edition]) 
F = aerated fraction of total reaction time (typical range of 45-50%) 
LWLvolume  = Total reactor volume at low water level in million gallons 
LWLMLSS = Mixed liquor suspended solids at low water level (typical range of 1500-5000 
mg/l [M&E-3rd Edition] with the higher range, say 4500 mg/l, used) 
HWLvolume = Total reactor volume at high water level in million gallons 
 
 Solids produced (lbs/day) = Y x BODr 

  
 Required mass under air (MLSS in lbs) = Solids produced x SRT  
 
 Required mass SBR system = Required mass under air/F 
 
 LWLvolume  = Required mass SBR system/(LWLMLSS x 8.34) 
 
The HWLvolume is then calculated to accommodate the maximum day wastewater flow 
based on the selected number of cycles per day.  This allows the operator to treat the 
maximum day flow during the design period without any reduction in cycle time.   
   
To complete the design, make the following assumptions: 
 
Average day flow = 0.25 mgd 
Maximum day flow = 0.5 mgd 
LWLvolume = 220,000 gallons 
2 reactors 
Depth at lwl = 12 feet 
5 cycles each tank = 10 cycles total 
 
With an LWLvolume of 220,000 gallons, two SBR reactors and an lwl of 12 feet, each tank 
is 35 feet by 35 feet.  At a max day flow of 0.5 mgd and 5 cycles per reactor, then each 
reactor would fill 5.5 feet to a depth of 17.5 feet (hwl).  Then add 2 feet for freeboard.  
Each reactor is 35 feet by 35 feet at a depth of 19.5 feet. 
 
If the SBR system must also denitrify, the design process is similar. The Required mass 
SBR system also includes both the MLSS associated with aeration and denitrification 
divided by the fraction of the total cycle time associated with both aerobic and anoxic 
conditions.  To calculate the required mass, you must determine an SRT under anoxic 
conditions that is to be added to the aerobic SRT.  The value of anoxic SRT ranges from 



 

Final                                                                                                                     April 2004 85                                            
 

1.5-4 days (Grady, Daigger & Lim – Biological Wastewater treatment – 2nd Edition).  To 
account for low temperatures in the winter months, the SRT will most likely be in the 
higher range, such as 4 days.  Therefore, the combined total system aerobic/anoxic SRT 
is 15 days in this example. Substituting the combined SRT and F values in the above 
equations will yield the necessary tank volume for denitrification.   
 
Other design considerations include: 
 

a. When chemical addition for phosphorus removal is proposed, then the 
tank size must be checked to verify that sufficient space is available for 
the additional chemical sludge. 

 
 b. The design must include provisions for screening and grit removal. 
 

c. The design must incorporate provisions for access to diffusers, decanter, 
and mixer to facilitate maintenance and repair. 

 
d. Design must include provisions for monitoring DO, pH, and other 

operational control parameters. 
 
e. Sidestream flows should be added at an equalized rate throughout the day 

to avoid shock loading. 
 

f. The system should be operated to minimize filamentous bacteria that 
could carry over into the equalization tank.  This is accomplished by 
creating an anoxic/anaerobic condition during the “Fill” phase. 

  
Please note that many of the values for the design parameters, such as SRT and MLSS, 
are not absolute numbers, but typical values that have been used in approved designs.  
The consultant engineer can propose different criteria.  If there are questions concerning 
the design criteria, then the reviewer can request that the consultant submit justification 
for those values.   
 
 
 
 
 
     
  
 
 
 
 
 
     
    



 

Final                                                                                                                     April 2004 86                                            
 

J. DISINFECTION 
 
General - Disinfection capability shall be provided at all small-scale treatment facilities 
unless otherwise directed by the Department. Disinfection is required at facilities that 
discharge their effluent by means outlined in the Department’s guidelines on Reclaimed 
Water Use. The following reclaimed water uses will require disinfection; discharge to a 
Zone II of a Community Water Supply System, spray irrigation of a golf course, 
landscaping, artificially recharging aquifers and toilet flushing. 
 
The disinfection method should be selected after consideration of wastewater flow, 
intended application, demand rates, pH of the wastewater, cost of equipment, availability, 
reliability, maintenance issues and safety concerns. The most common methods of 
disinfection in small wastewater treatment facilities today are ultraviolet (UV) 
disinfection and chlorination. The form of chlorine most often used is solid chlorine 
tablets and sodium hypochlorite liquid. Advantages and disadvantages must be weighed 
when choosing a method of disinfection.  
 
Please note the Department does not recommend the use of gaseous chlorine for 
disinfection in small wastewater treatment facilities due to increased safety concerns. The 
Department prefers the use of non-chlorine disinfection. Although the use of ultraviolet 
lamps and chlorination are the only methods discussed herein other methods may be 
acceptable to the Department. 

 
Note:   Any type of disinfection system that is incorporated into a wastewater 
treatment facility shall be capable of meeting a minimum standard of 200 
col/100ml of fecal coliform in the effluent wastewater.    

 
Ultraviolet (UV) 
 
Ultraviolet disinfection occurs by the UV rays inactivating the pathogenic organisms 
through induced photochemical changes in the cells’ DNA. The UV radiation inactivates 
the pathogens by interfering with their ability to replicate.  

 
In order to maintain peak performance and operate within permitted parameters the UV 
disinfection system should consist of multiple banks of lamps modules, which are 
capable of continuously disinfecting the peak flow with one bank out of service.  
 
The UV disinfection system shall maintain a minimum dose of 30,000microwatt 
seconds/sq cm while operating under the following conditions: 
 

- Peak flow of effluent 
 

- 65% of new lamp output, representing lamps  
 

- Clear quartz sleeves 
 



 

Final                                                                                                                     April 2004 87                                            
 

- Minimum average UV intensity in the UV reactor of 6,100 
microwatts/sq cm. 

 
- WWTF design incorporating total suspended solids of less than 30mg/l 

and UV transmittance of 250 – 265 nanometers. 
 

- The UV lamp shall be a low-pressure mercury vapor lamp that will 
produce short-wave (2000-2959A) ultraviolet energy. 

 
All electronic and electrical components in the UV system shall be designed and installed 
in accordance with the National Electrical Code. The control box shall be housed outside 
the UV disinfection chamber. All electrical components shall be tied into the main 
control panel located in the control room.  

 
Each UV disinfection unit shall be equipped with an automatic shutoff for electrical 
power when the access panels to the disinfection chamber are opened. A sight port shall 
be provided for visual inspection of lamp operation. 

 
The most common lamp array configuration is in the horizontal direction, with all of the 
lamps parallel to each other and to the flow of effluent. The system shall be designed for 
complete immersion of the UV lamps in the effluent at normal operation. The design 
shall ensure that a constant head of effluent is maintained above the lamp surfaces. If the 
UV lamps are housed in a concrete pit then a drain shall be installed to collect any 
wastewater. 
 
Monitoring of the UV disinfection system is a necessary part of maintaining the system at 
peak performance. Each UV disinfection unit shall be equipped with a UV intensity 
meter (housed behind a quartz window) that is fixed at the area of minimum expected 
intensity. An audio/visual alarm will be activated in the event that the UV intensity has 
dropped to 70% of the original lamps output or when any of the individual lamps fail. All 
alarm functions will be connected to the main control panel housed in the control room. 
 
Each UV disinfection system shall be designed and equipped with a convenient method 
for cleaning all surfaces that come into contact with the effluent. Each system shall have 
a mechanical wiper system for cleaning the sleeve surface without having to shut down 
the unit. The system should allow for manual cleaning as well. A cleaning and bulb 
replacement schedule shall be provided in the Operation and Maintenance Manual, and 
the design must include adequate room for cleaning and bulb replacement. 